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7.7.5 Antenna 5b Radiated Band Edge Measurements (40MHz BW)
§15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 5965MHz
Channel: 3
: RBW: 1 MHz  pegk: 5924.30 MHz, 59.33 dBuV/m
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Plot 7-653. Antenna 5b Radiated Lower Band Edge (Peak & Average — UNII Band 5)
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Plot 7-654. Antenna 5b Radiated Lower Band Edge (Peak & Average — UNIl Band 5)
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Plot 7-655. Antenna 5b Radiated Lower Band Edge (Peak & Average — UNII Band 5)
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Plot 7-656. Antenna 5b Radiated Upper Band Edge (Peak & Average — UNII Band 8)
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Plot 7-657. Antenna 5b Radiated Upper Band Edge (Peak & Average — UNII Band 8)
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Plot 7-658. Antenna 5b Radiated Upper Band Edge (Peak & Average — UNII Band 8)
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7.7.6

Antenna 5b Radiated Band Edge Measurements (80MHz BW)

§15.407(b.1)(b.2) 815.205 §15.209; RSS-Gen [8.9]
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Plot 7-659. Antenna 5b Radiated Lower Band Edge (Peak & Average — UNII Band 5)
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Plot 7-660. Antenna 5b Radiated Lower Band Edge (Peak & Average — UNIl Band 5)
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters

Operating Frequency: 5985MHz
Channel: 7
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Plot 7-661. Antenna 5b Radiated Lower Band Edge (Peak & Average — UNII Band 5)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS2
Distance of Measurements: 3 Meters

Operating Frequency: 7025MHz
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Plot 7-662. Antenna 5b Radiated Upper Band Edge (Peak & Average — UNII Band 8)
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Plot 7-663. Antenna 5b Radiated Upper Band Edge (Peak & Average — UNII Band 8)
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Plot 7-664. Antenna 5b Radiated Upper Band Edge (Peak & Average — UNII Band 8)
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7.7.7

§15.407(b.1)(b.2) 815.205 §15.209; RSS-Gen [8.9]

Worst Case Mode:

802.11ax

Worst Case Transfer Rate:

MCS2

Distance of Measurements:
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Operating Frequency:
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Antenna 5b Radiated Band Edge Measurements (160MHz BW)
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Plot 7-665. Antenna 5b Radiated Lower Band Edge (Peak & Average — UNII Band 5)
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Plot 7-666. Antenna 5b Radiated Lower Band Edge (Peak & Average — UNIl Band 5)

FCC ID: BCGA2435 MEASUREMENT REPORT Approved by:
IC: 579C-A2435 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:

X Page 238 of 282
1C2205090025-21-R3.BCG 05/27/2022 - 9/12/2022 | Tablet Device

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents thereof, please contact

ct.info@element.com.




@ clement
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802.11ax

Worst Case Transfer Rate:

MCS11

Distance of Measurements:

3 Meters

Operating Frequency:

6025MHz

Channel:

15

PASS |

Peak T
Avg. O set
Peak Offset:

ISR
H z
1133?1%83 SWT: 1.01ms

Peak: 5912.40 MHz, 67.99 dBuV/m
Avg: 5912.40 MHz, 55.52 dBuV/m

140 -

120 A

100 1

80 1

Field Strength (dBuV/m)

60 A

40 A

Ay
N R B e eadnasie

A

W ]

Pt A T PSS (A i/l W

Il k‘ \

y \

A g

5700

Worst Case Mode:

5745

5790

802.11ax

5835

5880 5925

5970 6015 6060 6105 6150

Frequency (MHz)
Plot 7-667. Antenna 5b Radiated Lower Band Edge (Peak & Average — UNII Band 5)
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Plot 7-668. Antenna 5b Radiated Upper Band Edge (Peak & Average — UNII Band 8)
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS4
Distance of Measurements: 3 Meters
Operating Frequency: 6985MHz
Channel: 207
RBW: 1 MHz  pegk: 7127.70 MHz, 64.40 dBuV/m
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Plot 7-669. Antenna 5b Radiated Upper Band Edge (Peak & Average — UNII Band 8)
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Plot 7-670. Antenna 5b Radiated Upper Band Edge (Peak & Average — UNII Band 8)
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7.7.8 Antenna 4a Radiated Band Edge Measurements (20MHz BW)
§15.407(b.1)(b.2) 815.205 §15.209; RSS-Gen [8.9]; RSS-Gen [8.9]

Worst Case Mode: 802.11a
Worst Case Transfer Rate: 12Mbps
Distance of Measurements: 3 Meters
Operating Frequency: 5955MHz
Channel: 1

RBW: 1MHz  peak: 5844.90 MHz, 58.09 dByiV/m
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Plot 7-671. Antenna 4a Radiated Lower Band Edge (Peak/Average — UNII Band 5)

Worst Case Mode: 802.11a
Worst Case Transfer Rate: 24Mbps
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Plot 7-672. Antenna 4a Radiated Lower Band Edge (Peak/Average — UNIl Band 5)
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Worst Case Mode:

802.11a

Worst Case Transfer Rate: 54Mbps
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Plot 7-673. Antenna 4a Radiated Lower Band Edge (Peak/Average — UNII Band 5)
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Worst Case Transfer Rate: 12Mbps
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Plot 7-674. Antenna 4a Radiated Upper Band Edge (Peak/Average — UNII Band 8)
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Worst Case Mode: 802.11a
Worst Case Transfer Rate: 24Mbps
Distance of Measurements: 3 Meters
Operating Frequency: 7095MHz
Channel: 229
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Plot 7-675. Antenna 4a Radiated Upper Band Edge (Peak/Average — UNIl Band 8)

Worst Case Mode: 802.11a
Worst Case Transfer Rate: 54Mbps
Distance of Measurements: 3 Meters
Operating Frequency: 7095MHz
Channel: 229
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Plot 7-676. Antenna 4a Radiated Upper Band Edge (Peak/Average — UNII Band 8)
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Worst Case Mode: 802.11a
Worst Case Transfer Rate: 12Mbps
Distance of Measurements: 3 Meters
Operating Frequency: 7115MHz
Channel: 233
Trace: M;ixHuld RBWE 100 kHz Channel Power
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Plot 7-677. Antenna 4a Radiated Upper Band Edge
(Peak — UNII Band 8)

Worst Case Mode: 802.11a
Worst Case Transfer Rate: 24Mbps
Distance of Measurements: 3 Meters
Operating Frequency: 7115MHz
Channel: 233

Trace: MaxHold GEW: 100 kHz Channel Power
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Detector: PK \W: 300 kHz
Offset; 21.4dB SWT: 1.01ms 67.74 dBuV/m
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Plot 7-679. Antenna 4a Radiated Upper Band Edge
(Peak — UNII Band 8)

Trace: Average RBW: 100 kHz Channel Power
Detector: R VBW: 300 kHz
PASS Offset; 21.5dB SWT: 1.01ms 59.08 dBuV/m
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Plot 7-678. Antenna 4a Radiated Upper Band Edge
(Average — UNIl Band 8)

Trace: Average RBW: 100 kHz Channel Power
Detector: R VBW: 300 kHz
PASS Offset; 21.5dB SWT: 1.01ms 58.49 dBuV/m
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Plot 7-680. Antenna 4a Radiated Upper Band Edge
(Average — UNII Band 8)
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Worst Case Mode: 802.11a
Worst Case Transfer Rate: 54Mbps
Distance of Measurements: 3 Meters
Operating Frequency: 7115MHz
Channel: 233
Trace: M;ixHuld RBWE 100 kHz Channel Power
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Plot 7-681. Antenna 4a Radiated Upper Band Edge

(Peak — UNII Band 8)
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Plot 7-682. Antenna 4a Radiated Upper Band Edge

(Average — UNIl Band 8)
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS2

Distance of Measurements: 3 Meters
Operating Frequency: 5955MHz

Channel: 1
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Plot 7-683. Antenna 4a Radiated Lower Band Edge (Peak/Average — UNII Band 5)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS4

Distance of Measurements: 3 Meters
Operating Frequency: 5955MHz

Channel: 1
RBW: 1 MHz
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Plot 7-684. Antenna 4a Radiated Lower Band Edge (Peak/Average — UNIl Band 5)
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Worst Case Mode:

802.11ax

Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters

Operating Frequency:
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Avg: 5922.90 MHz, 47.06 dBuV/m
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Plot 7-685. Antenna 4a Radiated Lower Band Edge (Peak/Average — UNII Band 5)

Worst Case Mode:
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Worst Case Transfer Rate: MCS2
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Plot 7-686. Antenna 4a Radiated Upper Band Edge (Peak/Average — UNII Band 8)
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS4
Distance of Measurements: 3 Meters

Operating Frequency: 7095MHz
Channel: 229
ouak Thace. RBW: 1 MHz  pegk: 7173.00 MHz, 62.41 dBuV/m
Peak Trace VBW: 3 MH . . f .
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Plot 7-687. Antenna 4a Radiated Upper Band Edge (Peak/Average — UNIl Band 8)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters

Operating Frequency: 7095MHz
Channel: 229
PASS paak Trace RBW: 1Mz peak: 7183.50 MHz, 62.25 dBuV/m
Avg, Qffset: 20598 SWT: 1.01ms  Avg: 7256.40 MHz, 51.19 dBpuV/m
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Plot 7-688. Antenna 4a Radiated Upper Band Edge (Peak/Average — UNII Band 8)
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 7115MHz
Channel: 233
Trace: M;ixHuld RBWE 100 kHz Channel Power
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Plot 7-689. Antenna 4a Radiated Upper Band Edge
(Peak — UNII Band 8)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS4
Distance of Measurements: 3 Meters
Operating Frequency: 7115MHz
Channel: 233
Trace: M§xHuId RBWE 100 kHz Channel Power
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Plot 7-691. Antenna 4a Radiated Upper Band Edge
(Peak — UNII Band 8)

Trace: Average RBW: 100 kHz Channel Power
Detector: R VBW: 300 kHz
PASS Offset; 21.5dB SWT: 1.01ms 59.97 dBuV/m
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Plot 7-690. Antenna 4a Radiated Upper Band Edge
(Average — UNIl Band 8)

Trace: Average RBW: 100 kHz Channel Power
Detector: R VBW: 300 kHz
PASS Offset; 21.6dB SWT: 1.01ms 59.17 dBuV/m
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Plot 7-692. Antenna 4a Radiated Upper Band Edge
(Average — UNII Band 8)
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 7115MHz
Channel: 233

Trace: MaxHold RBW: 100 kHz
Detector: PK VBW: 30

0 Kz Channel Power
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Plot 7-693. Antenna 4a Radiated Upper Band Edge
(Peak — UNII Band 8)

Trace: Average RBW: 100 kHz Channel Power
Detector: R VBW: 300 kHz
PASS Offset; 21.8dB SWT: 1.01ms 60.40 dBuV/m
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Plot 7-694. Antenna 4a Radiated Upper Band Edge
(Average — UNIl Band 8)
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7.7.9 Antenna 4a Radiated Band Edge Measurements (40MHz BW)
§15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]

Worst Case Mode:

802.11ax

Worst Case Transfer Rate:
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Plot 7-695. Antenna 4a Radiated Lower Band Edge (Peak & Average — UNII Band 5)

Worst Case Mode:

802.11ax

Worst Case Transfer Rate:
Distance of Measurements:
Operating Frequency:
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VBW: 3 MHz
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Plot 7-696. Antenna 4a Radiated Lower Band Edge (Peak & Average — UNII Band 5)
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters

Operating Frequency: 5965MHz
Channel: 3
PASS &=dq RBW: 1Mz peak: 5909.60 MHz, 59.03 dBuV/m
é:gk%ﬁizi 18998 SWT: 1.01ms Avg: 5900.85 MHz, 48.63 dBuV/m
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Plot 7-697. Antenna 4a Radiated Lower Band Edge (Peak & Average — UNII Band 5)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 7085MHz
Channel: 227
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Plot 7-698. Antenna 4a Radiated Upper Band Edge (Peak & Average — UNIl Band 8)
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Worst Case Mode:

802.11ax

Worst Case Transfer Rate: MCS4
Distance of Measurements: 3 Meters

RBW: 1 MHz  pegk: 7260.45 MHz, 61.06 dBuV/m

50.3d8 SWT: 1.01ms Avg: 7212.85 MHz, 50.15 dBpV/m
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Plot 7-699. Antenna 4a Radiated Upper Band Edge (Peak & Average — UNII Band 8)
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Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters

RBW: 1 MHz  pegk: 7157.90 MHz, 61.51 dBuV/m

G648 SWT: 1.01ms Avg: 7246.45 MHz, 50.43 dBuV/m

Operating Frequency: 7085MHz
Channel: 227
PASS R\e:%kg set 1.1dB VBW: 3 MHz
Peak Offset: 1
140
E 120
>
3
[aa]
Z 100
£
o
o
£ 80
wv
ke
o
i 60
40

6950 6985 7020 7055 7090 7125 7160

Frequency (MHz)

7195

7230

7265

7300

Plot 7-700. Antenna 4a Radiated Upper Band Edge (Peak & Average — UNIl Band 8)
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7.7.10 Antenna 4a Radiated Band Edge Measurements (80MHz BW)
§15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]

Worst Case Mode:
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Plot 7-701. Antenna 4a Radiated Lower Band Edge (Peak & Average — UNII Band 5)
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Plot 7-702. Antenna 4a Radiated Lower Band Edge (Peak & Average — UNII Band 5)
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 5985MHz
Channel: 7

S RBW: 1 MHz  pegk: 5913.00 MHz, 60.73 dBuV/m
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Plot 7-703. Antenna 4a Radiated Lower Band Edge (Peak & Average — UNII Band 5)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS2
Distance of Measurements: 3 Meters

Operating Frequency: 7025MHz
Channel: 215
S RBW: 1 MHz  pegk: 7259.80 MHz, 61.52 dBpV/m
Peak Trace VBW: 3 MH . . ) .
PASS Aug, Qifset: 20.8d8 T 1 01res Avg: 7314.20 MHz, 50.31 dBuV/m
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Plot 7-704. Antenna 4a Radiated Upper Band Edge (Peak & Average — UNIl Band 8)
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS4
Distance of Measurements: 3 Meters
Operating Frequency: 7025MHz
Channel: 215

Pagk Tea RBW: 1 MHz  peak: 7309.80 MHz, 61.56 dBuV/m
Avg, Offset: 21.0d8 YBW: 3 MHz .
Pogk Offeet: 50.3d8 SWT: 1.01ms Avg: 7296.60 MHz, 50.64 dBuV/m
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Plot 7-705. Antenna 4a Radiated Upper Band Edge (Peak & Average — UNII Band 8)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 7025MHz
Channel: 215

Peak T
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Plot 7-706. Antenna 4a Radiated Upper Band Edge (Peak & Average — UNIl Band 8)
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7.7.11 Antenna 4a Radiated Band Edge Measurements (160MHz BW)
§15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]
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Plot 7-707. Antenna 4a Radiated Lower Band Edge (Peak & Average — UNII Band 5)

Worst Case Mode:
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Worst Case Transfer Rate:
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Plot 7-708. Antenna 4a Radiated Lower Band Edge (Peak & Average — UNII Band 5)
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters

Operating Frequency: 6025MHz
Channel: 15
erage It RBW: 1 MHz  pegk: 5913.75 MHz, 62.05 dBpV/m
Peak Trace VBW: 3 MH . . ) .
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Plot 7-709. Antenna 4a Radiated Lower Band Edge (Peak & Average — UNII Band 5)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 6985MHz
Channel: 207

Average Tra RBW: 1 MHz .
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Plot 7-710. Antenna 4a Radiated Upper Band Edge (Peak & Average — UNIl Band 8)
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